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TEST SUMMARY

5.1.1 DuTty CYCLE
RESULT: Pass

5.1.2 MAXIMUM CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 26DB BANDWIDTH, 6DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 POWER SPECTRAL DENSITY
RESULT: Pass

5.1.5 UNWANTED EMISSION
RESULT: Pass

5.1.6 RADIATED EMISSIONS
RESULT: Pass

5.1.7 CONDUCTED EMISSIONS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials
All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix A: Test Results of Wi-Fi operation for U-NII-1 band and U-NII-3 band
Appendix B: Test Results of RF Exposure

2. Test Sites

2.1 Test Facilities

BTL Inc.
(FCC Registration No.: 319330 & IC Registration Number: 4428B-1)

No. 3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment | Manufacturer | Type | SIN | Calibrated until

Radio Spectrum — 6 dB Bandwidth

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Radio Spectrum — Peak Output Power

P-series Power meter | Agilent N1911A MY45100473 Mar. 26, 2018

\S’\é';’zg";‘”d Power Agilent N1921A MY51100041 | Mar. 26, 2018

Radio Spectrum — Antenna Conducted Spurious Emission

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Radio Spectrum — Power Spectral Density

Spectrum Analyzer | R&S | FSP 40 | 100185 | Sep. 04, 2017

Radio Spectrum — Frequency Stability Measurement

Spectrum Analyzer R&S FSP 40 100185 Sep. 04, 2017

Precision Oven Tester | HOLINK H-T-1F-D BA03101701 Sep. 04, 2017

Conducted emissions

50Q Terminator SHX TF2-3G-A 8122901 Mar. 26, 2018

LVEVTOV'VL(')’\F&V' R&S ENV216 100526 Mar. 26, 2018

EMI Test Receiver R&S ESR3 101862 Sep. 04, 2017

Artificial-Mains SCHWARZBECK NSLK 8127 8127685 Sep. 04, 2017

Network

Cable N/A RG400 12m N/A Mar. 09, 2018

Measurement EZ-EMC

Software Farad Ver.NB-03A1-01 | VA N/A

Spurious Emissions and Radiated emissions

Antenna Schwarbeck VULB9160 9160-3232 Mar. 26, 2018

Amplifier HP 8447D 2944A09673 Oct. 20, 2017

Receiver Agilent N9038A MY52130039 Sep. 04, 2017

Controller CT SC100 N/A N/A

Controller MF MF-7802 MF780208416 | N/A

Measurement EZ-EMC

Software Farad Ver.NB-03A1-01 | VA N/A

Amplifier Agilent 8449B 3008A02274 Mar. 09, 2018

Receiver Agilent N9038A MY52130039 Sep. 04, 2017

Antenna EM EM-6876-1 230 Jul. 08, 2017

Controller CT SC100 N/A N/A

Controller MF MF-7802 MF780208416 | N/A

Broad-Band Horn Schwarzbeck BBHA 9170 9170319 Apr. 22, 2018

Antenna

Spectrum Analyzer R&S FSP40 100185 Sep. 04, 2017

Microwave 980039 &

Preamplifier With EMC INSTRUMENT | EMC2654045 Mar. 26, 2018
HAO1

Adaptor

Measurement EZ-EMC

Software Farad Ver.NB-03A1-01 | VA N/A
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration
Equipment requiring calibration is calibrated periodically by the manufacturer or according to

manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements as below table,

ltems Extended Uncertainty

CE Disturbance Voltage (dBuV) U=2.32dB, k=2, 0=95%
RE (9kHz-30MHz) Field strength (dBuV/m) U=3.79dB, k=2, 0=95%
RE (30-1000MHz) Field strength (dBuV/m) U=4.10dB, k=2, 0=95%
RE (above 1000MHZz) Field strength (dBuV/m) U=4.15dB, k=2, 0=95%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The BTL Inc. facility located at No. 3, Jinshagang 1st Road, Shixia, Dalang Town, Dongguan,
China is listed on the US Federal Communications Commission list of facilities approved to
perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is wireless camera. It supports 802.11 a/b/g/n wireless technologies. The EUT
supports the following funtions:
e  Wireless access in the 2.4GHz band or 5GHz band

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

Technical Specification

Value

Kind of Equipment:

Swann Wireless HD Smart Security Camera

Type Designation:

SWWHD-INTCAM

FCC ID: 2AKPISWWHDINTCAM
IC: --

HVIN: --

Type of Equipment: Class B digital equipment
Equiupment Class: NII

Wireless Technology: Wi-Fi

Operating Frequency Range:

U-NII-1 Band: 5180-5240 MHz
U-NII-3 Band: 5745-5825 MHz

Channel Number:

U-NII-1 Band:
4 channels for 20MHz bandwidth
2 channels for 40MHz bandwidth

U-NII-3 Band:
5 channels for 20MHz bandwidth
2 channels for 40MHz bandwidth

Channel Separation:

20MHz

Type of Modulation:

OFDM for Wi-Fi 802.11a/n

Operating Voltage:

DC 3.8V via internal Lithium battery
DC 5V via USB port for battery charging

Operating Temperature Range:

0°C to 40°C

Antenna Type:

Integrated PIFA Antenna for WiFi

Smart Antenna Systems:

Not Applicable

Number of Antenna:

1 for Wi-Fi

Antenna Gain:

Max. 3 dBi for Wi-Fi Antenna
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Table 3: List of Radio Frequency Channel, Wi-Fi 802.11 a/n 20MHz bandwidth
U-NII-1 Band

Frequency Frequency Frequency
RF Channel (MH2) RF Channel (MH2) RF Channel (MH2)
36 5180.00 40 5200.00 44 5220.00
48 5240.00 -- -- -- --
U-NII-3 Band

Frequency Frequency Frequency
RF Channel (MH2) RF Channel (MHz) RF Channel (MH2)
149 5745.00 153 5765.00 157 5785.00
161 5805.00 165 5825.00 -- --
Table 4: List of Radio Frequency Channel, Wi-Fi 802.11 n 40MHz bandwidth
U-NII-1 Band

Frequency Frequency Frequency
RF Channel (MH2) RF Channel (MHz) RF Channel (MH2)
38 5190.00 46 5230.00 -- --
U-NII-3 Band

Frequency Frequency Frequency
RF Channel (MH2) RF Channel (MH2) RF Channel (MH2)
151 5755.00 159 5795.00 -- --
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3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting
1. Low Channel
2. Mid Channel
3. High Channel
B. Receiving
1. Low Channel
2. Mid Channel
3. High Channel
C. Battery charging via USB port
D. Standby
E. Off

Table 5: List of Wi-Fi operation modes

Mode Wi-Fi Operation
Antenna Single
Bandwidth 20 40 80
802.11a N X X

J
X

802.11n N
802.11ac X X

Note:
1. The EUT support HT20 and HT40.
2.802.11n support MCSO ~ MCS7 data rates.

X

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power
output in order to measure its highest possible radiation and conducted level. The test modes
were adapted accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its

highest possible radiation level. The test modes were adapted accordingly in
reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.

Test software ‘MP Tool’ provided by the applicant was used to control the operating channels
as well as output power for Wi-Fi operation.

Table 6: List of Frequencies under Test, Wi-Fi operation

Operation Band 802.11a and 802.11n HT20 802.11n HT40
Channel number |Frequency (MHz) | Channel number |Frequency (MHz)
36 5180.00 38 5190.00
U-NII-1 40 5200.00 46 5230.00
48 5240.00 == ==
149 5745.00 151 5755.00
U-NII-3 157 5785.00 159 5795.00
165 5825.00 == ==
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Table 7: List of Operation mode under Test, Wi-Fi operation

Configuration | Data Rates | Transmit Chain

Transmit Chain - 1TX_Non-Beamforming

802.11a 6Mbps ANT 1

802.11n HT20 MCSO ANT 1

802.11n HT40 MCSO ANT 1

Note:

Preliminary tests were performed in different data rate and antenna chain to find the worst case.
The data rate and antenna chain shown in the table is the worst case.

Table 8: Power level setting of U-NII-1 band in test software

Power Level Setting in Test Software

Configuration 802.11a 802.11n HT20

Transmit Chain 1TX 1TX

Channel 36 13 13 Not applicable
Channel 40 17 17

Channel 48 17 17

Configuration 802.11n HT40

Transmit Chain 1TX T

Channel 38 12

Channel 46 17

Table 9: Power level setting of U-NII-3 band in test software

Power Level Setting in Test Software

Configuration 802.11a 802.11n HT20

Transmit Chain 1TX 1TX

Channel 149 17 17 Not applicable
Channel 157 17 17

Channel 165 17 17

Configuration 802.11n HT40

Transmit Chain 1TX .

Channel 151 17 Not applicable

Channel 159 17
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4.3 Special Accessories and Auxiliary Equipment

Table 10: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN Remark

Laptop PC DELL 745 G7K832X FCC DOC
oonaguan iy | o Input; AC 100-240 V,

AC/DC Adapter qu - N/A 50/60Hz
Eelectronics 0502000U )
Co., Ltd. Output: 5.0V DC

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1 GHz)
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Turn Table
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

LISN
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Ground plane
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Diagram of Measurement Equipment Configuration for Transmitter Measurement
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A
Laptop
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Duty Cycle

RESULT: Pass
Date of testing : 2016-11-20to 2017-03-24
Test standard : FCC Part 15.407
Basic standard : ANSI C63.10:2013

KDB 789033 D02 v01r03
Kind of test site : Shielded room
Test setup
Test Channel : One channel for all data rates
Operation Mode A
Ambient temperature . 22°C
Relative humidity : 51%
Atmospheric pressure : 101.0 kPa

Table 11: Test result of Duty Cycle

Mode Di;?)gite Ton (MS) Trota (MS) | Duty Cycle Du;gc(:[‘,grcle
802.11a 6 1.395 1.505 0.93 0.33
802.11n HT20 MCSO0 1.310 1.415 0.93 0.33
802.11n HT40 MCSO 0.620 0.690 0.90 0.46
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5.1.2 Maximum Conducted Output Power

RESULT: Pass
Date of testing : 2016-11-20 to 2017-03-24
Test standard : FCC Part 15.407(a)
Basic standard : ANSI C63.10:2013
KDB 789033 D02 v01r03
Limit : 1Watt (30dBm) for AP
250mW (24dBm) for mobile and portable client device
Kind of test site ; Shielded room
Test setup
Test Channel . CH36, CH40, CH48, CH149, CH157, CH165 for 20MHz
CH38, CH46, CH151, CH159 for 40MHz
Operation Mode A
Ambient temperature . 22°C
Relative humidity : 51%
Atmospheric pressure ; 101.0 kPa

Refer to attached Appendix A for details of test results.
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5.1.3 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

RESULT: Pass
Date of testing : 2016-11-20 to 2017-03-24
Test standard : FCC Part 15.407(e)
Basic standard : ANSI C63.10:2013
KDB 789033 D02 v01r03
Limit . atleast 500kHz for U-NII-3 band
No requirement for U-NII-1 band
Kind of test site :  Shielded room
Test setup
Test Channel : CH36, CH40, CH48, CH149, CH157, CH165 for 20MHz
CH38, CH46, CH151, CH159 for 40MHz
Operation Mode A
Ambient temperature . 22°C
Relative humidity . 51%
Atmospheric pressure : 101.0 kPa

Table 12: Test result of 26dB Bandwidth and 99% Bandwidth for U-NII-1 band

Channel Channel 26dB Bandwidth | 99% Bandwidth Verdict
Frequency (MHz) | (MHz) (MH2)

802.11a

36 5180 20.19 16.80 Pass

40 5200 28.99 17.10 Pass

48 5240 25.45 17.00 Pass

802.11n HT20

36 5180 19.51 17.70 Pass

40 5200 29.29 17.80 Pass

48 5240 27.30 17.90 Pass

802.11n HT40

38 5190 40.99 36.40 Pass

46 5230 70.30 37.20 Pass
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Table 13: Test result of 6dB Bandwidth and 99% Bandwidth for U-NII-3 band

Channel Channel 6dB Bandwidth 99% Bandwidth Verdict
Frequency (MHz) | (MHZz) (MH2)

802.11a

149 5745 15.75 16.40 Pass

157 5785 15.15 16.50 Pass

165 5825 15.50 16.50 Pass

802.11n HT20

149 5745 14.80 17.70 Pass

157 5785 14.50 17.60 Pass

165 5825 15.25 17.70 Pass

802.11n HT40

151 5755 34.10 36.20 Pass

159 5795 32.80 36.20 Pass

Refer to attached Appendix A for details of test results.
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5.1.4 Power Spectral Density

RESULT: Pass
Date of testing : 2016-11-20 to 2017-03-24
Test standard : FCC part 15.407(a)
Basic standard : ANSI C63.10:2013
KDB 789033 D02 v01r03
Limit : 17dBm/MHz for U-NII-1
30dBm/500kHz for U-NII-3
Kind of test site . Shield room
Test setup
Test Channel : CH36, CH40, CH48, CH149, CH157, CH165 for 20MHz
CH38, CH46, CH151, CH159 for 40MHz
Operation mode : Al
Ambient temperature »23°C
Relative humidity D 48%
Atmospheric pressure : 101kPa

Table 14: Test Results for Power Spectral Density for U-NII-1 band

1TX Measured PSD (dBm/MHz) [Total PSD (dBm/MHz) Limit Verdict

Channel Ch36 ([Ch40 |Ch48 |Ch36 |[Ch40 |Ch48 [|(dBm/MHz)

802.11a_6Mbps (2.73 6.11 6.53 3.06 6.44 6.86 17.00 PASS

802.11n_HT20_ 1.30 4.82 5.99 1.63 5.15 6.32 17.00 PASS

MCSO

Channel Ch3s |ch4e |- Ch3s |ch4s |- Limit  \erdict
(dBm/MHz)

802.11n_HT40_

MCSO -0.70 4.61 - -0.24 5.07 - 17.00 PASS

Table 15: Test Results for Power Spectral Density for U-NII-3 band

1TX Measured PSD (dBm/s00kHz) [Total PSD (dBm/500kHz) Limit Verdict

Channel Ch 149 |Ch 157 |Ch 165 |Ch 149 [Ch 157 |Ch 165 |(dBm/500kHz)

802.11a_6Mbps (2.66 1.84 2.08 -0.01 -0.83 -0.59 30.00 PASS

802.1In HT20_15 41  |o36 |164 |026 |-031 |1.03 [30.00  |PASS

MCSO

Channel Ch 151 |Ch 159 |- Ch151 |Ch159 |- Limit - yerdict
(dBm/500kHz)

802.11n_HT40_

MCSO 0.94 0.89 - -1.6 -1.65 - 30.00 PASS

Refer to attached Appendix A for details of test results.
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5.1.5 Unwanted Emission

RESULT:

Date of testing
Test standard

Basic standard

Limits

Kind of test site

Test setup
Test Channel

Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-11-20 to 2017-03-24

FCC part 15.407(b)

FCC part 15.209

ANSI C63.10:2013

KDB 789033 D02 v01r03

-27dBm/MHz outside 5150-5250MHz

-17dBm/MHz within 5715-5725MHz and 5850-5860MHz
-27dBm/MHz outside 5715-5860MHz

All emissions in the restricted bands must comply with FCC
15.209(a)

3m Semi-Anechoic Chamber

CH36, CH40, CH48, CH149, CH157, CH165 for 20MHz
CH38, CH46, CH151, CH159 for 40MHz

Al

23°C

48%

101.0 kPa

Radiated measurement were performed, EIRP is converted to field strength as follow:

EIRP(dBm) = E(dBuV/m)-95.2

Refer to attached Appendix A for details of test results.
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5.1.6 Radiated Emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Input Voltage
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

Pass

2016-11-20 to 2017-03-24
FCC Part 15.109

ANSI C63.4:2014

30 — 6000MHz

FCC Part 15.109(a)

3m Semi-Anechoic Chamber

DC 5V (via USB port)
C

23°C

48%

101.0 kPa

Refer to attached Appendix A for details of test results.
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5.1.7 Conducted Emissions

RESULT:

Date of testing
Test standard

Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Input Voltage
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2016-11-20 to 2017-03-24
FCC Part 15.207

FCC Part 15.107

ANSI C63.4:2014
0.15MHz — 30MHz

FCC Part 15.207(a)

FCC Part 15.107(a)
Shield Room

DC 5V (via USB port)
A+B+C

23°C

50%

101.0 kPa

Refer to attached Appendix A for details of test results.

Pass
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9 kHz-3OMHz)
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Photograph 2: Set-up for Spurious Emissions (3OMHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 50062633 002 Seite 25 von 27
Test Report No. Page 25 of 27

Photograph 5: Set-up for Conducted Emissions
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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Appendix A.1: Maximum Conducted Output Power, U-NII-1 Band

1TX Measured Power (dBm) Total Power (dBm) Limit Verdict
Channel Ch36 | Ch40 | Ch48 | Ch36 | Ch40 | Ch 48 |(dBm)
802'11";‘—6Mbp 12.83 | 1648 | 16.97 | 13.16 | 16.81 | 17.30 | 3000 | PASS
802'1|\:/|L2;_5H0T20 12.59 16.38 17.01 12.92 16.71 17.14 | 30.00 PASS
Limit .
Channel Ch 38 | Ch 46 -- Ch 38 | Ch 46 -- Verdict
(dBm)
802.11n_HT40
_MCS0 11.77 16.93 -- 12.33 17.39 -- 30.00 PASS
Appendix A.2: 26dB Bandwidth and 99% Bandwidth, U-NII-1 Band
802.11a
Channel 36, 26dB Bandwidth and 99% Bandwidth
® REBW 300 kH= Delta 1 [T1 3]
z0 Offset 4 HEB ;ﬁfkii'io?giODOo MH=
B - jﬂ/\wmmﬂ\i Terms 1- [T1 ?BK-'\T]L -
l e 200 ool

WMM il UW\WVWMMMM

gl

-850

Center 5.18 GH= 5 MH=/ Span 50 MH=

Date: 27 .NOV.2016 15:21:43

Channel 40, 26dB Bandwidth and 99% Bandwidth
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® RBW 300 kHz Delta 1 [T1 ]
BW 1 MH= —0.00 4dB
Ref 20 dBm Att 30 OB SWT 20 ms 28.950000000 MHEz
20 Cffket 4 $B oBw 17[1dooooopoo ME=Z
Marker| 1 [T1
- D1 11.002 Hem e _— S
j/w‘ “~\\v sl.1e7180p0o0 GH=z
P
1 T2 | Termp 1| [T1 oBwW
&= |, e !
— UL =<5
slds1s00poo GE=
10 Temo 2| [T1 oBW]

L 1 —0L47 dBm
Dz 14 ]ﬁ&q.nk[Bn WWWJ o
|- zo MF“M M\J

|— 40

—50

|— <0

FZz
Fl

—80

Center 5.2 GH= 5 MH=/ Span 50 MH=

Date: 27 .NOV.2016 15:26:22

Channel 48, 26dB Bandwidth and 99% Bandwidth

—0LZz2 dBm

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH=z 0.06 4B
Ref 20 4Bm Attt 30 4B SWT 20 ms 25.450000000 MH=
20 Offket 4 4B COBW 1F|-000000DP00 MH=z
Markepr| 1 [T1
- D1 10.gp9 aBd o e el e e
% ‘-k\~\7 El.zz2zsosc0poo cH=
P
m T2 Terme L [T1 <oBW]
= LT T BT
/ \ El.zs1600po0 cH=
Temp E| [T1 oBi
| 10 s ; L 1

5

D2 —|15.00 : MB \JM‘ ) AR acacamtcs
Ak \lﬂr'l"“"l['JL byl

|— <0

70

Tl
-850

Center 5.24 GH= 5 MH=/ Span 50 MH=

Date: 27 .NOV.2016 15:27:19

802.11n HT20
Channel 36, 26dB Bandwidth and 99% Bandwidth
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® RBW 300 kHz Delta 1 [T1 ]
VEW 1 MH=Z z.01 dB
Ref 20 dBm ATt 30 dB SWT 20 ms 19.509050000 MH=z
20 CEfbpet 4 4B SBW 17.700000000 MH=Z
Marker| 1 [T1
l 10 —20 ABm
— 51 5.994 aBm o sl 170za0800 aE
m-z W’“‘L ’L\\Zz Temp 1| [T1 oBW]
[—© =TIt T —ET
5l.171100000 GH=z
| .o Tempo 2| [T1 oBW]
—0L 53 aBm
1| sl.188800000 GH=
= =

|— 40

—50

|— <0

—80

Center 5.18 GH= 5 MH=/ Span 50 MH=

Date: 27 .NOV.2016 15:57:09

Channel 40, 26dB Bandwidth and 99% Bandwidth

® RBW 300 kHz Delta 1 [T1 ]
VBW 1 MH= —0.11 4B
Ref 20 dBm Att 30 4B SWT 20 ms 29.290000000 MH=
zo Cffpet 4 OB oBwW 174800000000 MH=
Marker| 1l [T1
1 o1 o o as —15l 52 SABm
VSN 6T slliesss0poo cE=
?T/*N A’\’\-\u\€2 - 1l (T omin
= e
= T TIETT
S5Ffl=zllo0po0 GH=
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[ Ll\ i ol55 dBm
oo 71% . :»ﬂ“lv.nu.nak n=2900Nn00 GH
| -0 \D’H“P } 1
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=0
|— 40
|- s0
|— <0
70
=
F1
—80
Center 5.2 GH= 5 MH=/ Span 50 MH=
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Channel 48, 26dB Bandwidth and 99% Bandwidth
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® RBW 300 kH=z Delta 1 [T1 ]
WVEBW 1 MH= —0.12 4dB
Ref Z20 4dBm Attt 30 4dB SWT 20 ms 27 .2898000000 MH=
zo Offpet 4 HE oBwW 17200000000 MH=
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o
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802.11n HT40
Channel 38, 26dB Bandwidth and 99% Bandwidth
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- =z
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-0 =T S5 oBm
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t 5208200000 GH=z
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Channel 46, 26dB Bandwidth and 99% Bandwidth
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A TUVRheinland®

Appendix A.3: Power Spectral Density, U-NII-1 Band
802.11a

Channel 36
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® RBW 1 MHz Marker 1 [T1 ]
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A TUVRheinland®

802.11n HT20

Channel 36

®

RBW 1 MH=
WBW 3 MHEH=

Marker 1 [T1 ]
1.30 dBm
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® RBW 1 MHz Marker 1 [T1 ]
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A TUVRheinland®

802.11n HT40

Channel 38

®
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Appendix A.4: Maximum Conducted Output Power, U-NII-3 Band

1TX Measured Power (dBm) Total Power (dBm) Limit Verdict
Channel Ch 149 | Ch 157 | Ch 165 | Ch 149 | Ch 157 | Ch 165 | (dBm)
802'11";‘—6Mbp 16.18 | 1593 | 15.84 | 1651 | 16.26 | 16.17 | 30.00 | PASS
802'1,\%[‘:—SHOT20 16.02 | 1586 | 15.71 | 1635 | 16.19 | 16.04 | 30.00 | PASS
Channel | ch151 |ch159| = |chisi|chise| - | E™MU | erdict
(dBm)
802.11n_HT40
“MCS0 16.27 | 16.04 -- 16.73 | 16.50 -- 30.00 PASS
Appendix A.5: 6dB Bandwidth and 99% Bandwidth, U-NII-3 Band
802.11a
Channel 149, 6dB Bandwidth and 99% Bandwidth
® RBW 100 kH= Delta 1 [Tl 1]
20 offpet 4 e i) }oq]:li\rkii.éllot[)giO)OO MH=
B D1 5.493 4dBm - M I prp— i-—E’;‘EBE:CB)‘fT;JD SH=
N N L 5 736805550 \Cj‘ruEJ[le
| .o i T ermpo 2- [Tl OoBW]
. w} \ | S5.753200000 GH=
I J;MWMW Jaly
%
Center 5.745 GH=z 5 MH=. Span 50 MH=

Date: 27 .NOV.2016 15:47:56

Channel 157, 6dB Bandwidth and 99% Bandwidth
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® RBW 100 kH= Delta 1 [T1 1]
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Channel 165, 6dB Bandwidth and 99% Bandwidth

® RBW 100 kHz Delta 1 [T1 ]

VEBW 300 kHz 2.77 aB
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) WWJ g
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802.11n HT20
Channel 149, 6dB Bandwidth and 99% Bandwidth
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® RBW 100 kH=z Delta 1 [T1 ]
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Channel 157, 6dB Bandwidth and 99% Bandwidth
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Channel 165, 6dB Bandwidth and 99% Bandwidth




Appendix A A TUVRheinland®
Produkte 50062633 002

Products Page 15 of 106
® RBW 100 kH=z Delta 1 [T1 ]
WBW 300 kH=z —1.62 4B
Ref 20 4dBm Att 30 4B SWT 20 ms 15.249994000 MH=
20 Cffpet 4 4B GBEW 17700000000 MH=
Marker| 1 [T1
L 10 ] & _AdBm
52817350006 GH=
D1 5.&5 dBm -
S [, R [0 O S B i
= S i e = o
5l.816100p00 GH=
10 Temp 2| [T1 CGBW]
B —z[925 aBm
5l-833800p00 GH=
--z0 / '“
WMNWLW v MJL._M M
|- a0
|50
|- =0
|70
F2
1
—80
Center 5.825 GH=z 5 MH=. Span 50 MH=
Date: 27 .NOV.201& 16:07:40
802.11n HT40
Channel 151, 6dB Bandwidth and 99% Bandwidth
® RBW 100 kH=z Delta 1 [T1 ]
WBW 300 kH=z —-0.88 4B
Ref 20 dBm Att 30 4B SWT 20 ms 34.095%87000 MH=
zo CGffket 4 4B CBW 36[.200000p00 MH=Z
Markexr| 1 [T1
|-10 0 PoR=tee
5738500013 GH=
01 4.293 dBm 5
[vIEw] l o ) ]J J Ll.«\.n[ | T O i e I
T2 —1.707 dpg i Aels PSSR = o5 I
u 5l.736200p00 GH=
Temp 2Z| [T1 CBW]
[ ° 5l a5 dBm
5773000000 GH=
|- z0 J \
. .Au"wwr“‘“‘“"“h’ MWy,
a0
|- 50
|50
- 70
Fz
Fl
—-80
Center 5.755C GH=z 10 MH=Z. Span 100 MH=
Date: S.MAR.ZOL17 12:51:327
Channel 159, 99% Bandwidth and 99% Bandwidth
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® RBW 100 kH= Delta 1 [Tl 1]
SBW 300 kH= 0.33 4dB
Ref 20 dBm Attt 30 4dB SWT 20 ms= 32.797987000 MH=
20 COffset 4 i=) CBW 36.200000p00 MH=
Marker| 1 [T1
-1 0 - B
5L.777300p13 GH=
D1 4.096 dBm
L T &7 I [T1 oBW]
rr=w il I 1 TTWAT i ®

i

Dz —[1.904 4B Tk \len'w ] "V'hil.li ) = —4 L 36 <clBPm
.776800p00 GH=

' Ty
T 2 T1 CBW
| 10 ernp [ ]

-4t 6l dBPm
5-813000p00 GH=
-—=z0

\
R

—50

4l

f
:

|— 50

FZz
F1l
—80

Center 5.795 GH=z 10 MH=/ Span 100 MH=

Date: 27 .NOV.2016 16:12:38
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A TUVRheinland®

Appendix A.6: Power Spectral Density, U-NII-3 Band

802.11a

Channel 149

®

Ref 20 dBm ALt

RBW 1 MH=
WBW 3 MHEH=
30 d4dB SWT Z0 ms

Marker 1 [T1 ]
Z.66 dBm
5.746200000 GH=

zo Offpet 1 4B

|10

1
&= |, VT ) ST

/

o
/',_N__AS&?’E 100 pf 10p

|—40

—80

Center 5.745 GH=z

Date: 27 .NOV.2016 15:47:23

5 MH=z/

Span 50 MH=

Channel 157

®

RBW 1 MH=
WBW 3 MH=

Markesxr 1 [T1 ]
1.84 dBm

Ref 20 dBm Att 30 dB SWT 20 ms 5.783100000 GHz
zZ0o Offrpet 1 4B
10

1

v=w i N NN TP (Y L

AP w“ol.\“\\

—10 /
|—=0

-z0 =

|— 50

—2o0

|70

—-80

Center 5.785B GH=z

Date: 27.NOV.2016 15:52:43

5 MHEH=z/

Span 50 MH=

Channel 165
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® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MH= Z.08 dBm
Ref 20 4dBm Att 30 4B SWT 20 ms 5.824600000 GH=

2o Offpet 1 4B

|10

A /"M P “'"'““'”'“’“’”“\A‘\
-10

""“’"’ﬁwg"ﬁw 1o0p M\'\"‘“\\
el M~

—50

|— 50

—80

Center 5.825 GH=z 5 MH=. Span 50 MH=

Date: 27 .NOV.2016 15:53:53

802.11n HT20
Channel 149

® RBW 1 MHz Marker 1 [T1 ]
BW 3 MHEHZ= Z.41 dBm

Ref 20 dBm ALt 30 4dB SWT 20 ms= 5.745200000 GH=

2o Offpet 1 4B

|10

1
| o X TS [\ SR Y
Mv\r\n—v i *'"\r'uwfwum\u\
| 10
- z0

|20 1N\’A/ b

s 100 o f 10p '\’\V.\,\

|— 50

70

—80

Center 5.745 GH=z 5 MH=. Span 50 MH=

Date: 27 .NOV.2016 16:06:02

Channel 157




Appendix A A TUVRheinland®
Produkte 50062633 002

Products Page 19 of 106
® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MH= Z.36 dBm
Ref 20 4dBm Att 30 4B SWT 20 ms 5.785900000 GH=

2o Offpet 1 4B

|10

/

-—=z0

., MMA/

_/w,_,ysw‘f“ 100 £ 1op N

—50

|— 50

—80

Center 5.785 GH=z 5 MH=. Span 50 MH=

Date: 27 .NOV.2016 16:06:57

Channel 165

® RBW 1 MH=z Marker 1 [T1 ]
SBW 3 MHEHZ= 1.64 dBRm

Ref 20 dBm Attt 30 4B SWT 20 m= 5.823200000 GH=

zo Offpet 1 4B

|10

fvlr\,wufww p
|—10

|—z0

UMWJﬁW? 100 pf 100

|— 50

70

—80

Center 5.825 GH=z 5 MH=. Span 50 MH=

Date: 27 .NOV.2016 16:07:49

802.11n HT40
Channel 151
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<§§> RBW 1 MH= Marker 1 [T1 ]
WBW 3 MHEH= 0.94 dBm
Ref 20 d4dBm Attt 30 4dB SWT Z0 ms 5.756800000 GH=
2o Offpet 1 4B
|10
1 R 1
z=w |z
N /[‘/" "\-m/_‘\v\\
-—=z0
=0 ’/dew/TNVM¢V
/‘/‘/J_Sjnu; 100 £ 1o0p \\
" a0
—50
|— 50
70
—80
Center 5.755 GH=z 10 MH=/ Span 100 MH=

Date: 27 .NOV.2016 16:18:18

Channel 159

®

Ref 20 dBm Attt

30 4B

RBW 1 MH=
WBW 3 MHEH=
SWT 20 m=

Marker 1 [T1 ]
0.29 dBm

5.793200000 GH=

zo Offpet 1

|10

far-

—10

A |

/

V”TEgﬂof

10p

|— 50

70

—80

Center 5.795 GH=z

Date: 27 .NOV.2016 l1e6:12:50

10 MH=,/

Span 100 MH=




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 21 of 106

Appendix A.7: Unwanted Emissions - Outside of the Restriced Bands, below 30 MHz

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 L L BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 é;?f?
i the bat www.newbtl.com Y
Site: DG-CBO01 Polarization: Temperature: 25 (C)
Limit: FCC 15.209_3m(QP&AVG)_new Power: DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_0_1
Note:
Radiated Emission Measurement
File :FCCP_9KTO30M Data :#1 Date: 2016-11-21 Time: 11:44:12
160.0 dBuV/m
150
140
130
120
110
100
90
a0
70
. WWWTLWW
50 X ® %m
“ WWMW
30
20
10
0.0
0.009 (MHz) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVv/m dBuV/m dB Detector Comment
1 0.011 3450 24.09 58.59 127.18 -68.59 AVG
2 0.015 26.41 23.82 50.23 124.08 -73.85 AVG
3~ 0.021 29.81 23.40 5321 12116 -67.95 AVG
*Maximum data  x:Overlimit l:over margin {Reference Only

File :FCCP_9KTO30M\Data :#1 Page: 1 Test engineer : BIAO
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A TUVRheinland®

rF
3 ' l BTL Inc.
do fha bast

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 &

www.newbtl.com

=
=

;#\

B i

RENID

¥

2

Site: DG-CBO01

Limit;: FCC 15.209_3m(QP&AVG)_new
EUT: Swann Wireless HD Smart Security Camera

M/N: SWWHD-INTCAM
Note:

Polarization:

Power: DC

Temperature: 25(C)
5V Humidity: 60 %

Distance: 3m
Mode: TX_0_2

File :FCCP_9KTO30M
160.0 dBu¥/m

Radiated Emission Measurement
Date: 2016-11-21 Time: 11:48:42

Data :#2

150
140
130
120
110
100
90
an
70

60
50
M%M%w
X

40 X
30
20
10
0.0
0.150 05 [MHz2) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 0.237 2260 18.66 4126 10013 -58.87 AVG
2 * 2.346 2720 17.46 4466 69.54 -2488 QP
3.964 20.50 18.67 39.17 69.54 -30.37 QP
*:Maximum data  x:Overlimit  !:over margin {Reference Only
File :FCCP_9KTO30M\Data :#2 Page: 1 Test engineer : BIAO
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A— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. s F
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 s ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ %
Site: DG-CB01 Polarization: Temperature: 25 (C)

Limit;: FCC 15.209_3m(QP&AVG)_new
EUT: Swann Wireless HD Smart Security Camera
M/N: SWWHD-INTCAM

Note:

Power: DC5V Humidity: 60 %
Distance: 3m
Mode: TX_90_1

Radiated Emission Measurement

File :FCCP_9KTO30M Data #3 Date: 2016-11-21 Time: 11:57:18
160.0 dBuV/m
150
140
130
120
110
100
90
80
° L}"—kaﬂ
60 i
50 X 2
40
30
20
10
0.0
0.009 [MHz2) 0.150
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 * 0.013 32.80 23.92 56.72 125.06 -68.34 AVG
2 0.022 2850 23.21 51.71 12056 -68.85 AVG
3 0.033 2478 21.97 46.75 117.34 -70.59 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_9KTO30M\Data :#3

Page: 1 Test engineer : BIAO
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A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 L L BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
i the bat www.newbtl.com e
Site: DG-CB01 Polarization: Temperature: 25 (C)
Limit;: FCC 15.209_3m(QP&AVG)_new Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_90_2
Note:
Radiated Emission Measurement
File :FCCP_9KTO30M Data :#4 Date: 2016-11-21 Time: 11:53:15
160.0  dBuV/m
150
140
130
120
110
100
90
80
70
50 M«JMV\
aw | x X
30
20
10
0.0
0.150 05 [MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 0.181 24 .50 18.71 43.21 10243 -59.22 AVG
2 1.970 2170 17.89 39.59 69.54 -2995 QP
3 * 2.297 2480 17.52 4232 69.54 -2722 QP
*Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_9KTO30M\Data :#4 Page: 1 Test engineer : BIAO
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Appendix A.8: Unwanted Emissions - Outside of the Restriced Bands, below 1 GHz

A Neutron Engineering Inc. moE

3 L L BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China. { 7l f‘,’
do tha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792 «r{&ﬁ{ *

Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit; FCC Class B 3m Radiation Power: DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5180
Note:

Radiated Emission Measurement

File :FCCP_BELOW1G_1 Data :#1 Date: 2016-11-20 Time: 11:08:45

80.0 dBuVW/m

70

60

50 |

40 _I—‘ .

4
2 [}
30 3 5
1

® WMW

10

0.0

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVv/m dBuV/m dB Detector Comment

1 143.975 3420 -13.43 20.77 4350 -22.73 peak

2 233.215 46.45 -13.50 32.95 46.00 -13.05 peak

3 299.660 3660 -10.19 26.41 46.00 -19.59 peak

4 * 471.350 43.78 -8.74 35.04 46.00 -10.96 peak

5 539.735 33.26 -5.60 27.66 46.00 -18.34 peak

6 798.240 32.31 0.18 32.49 46.00 -13.51 peak
*:Maximum data  x:Overlimit !:over margin {Reference Only

File :FCCP_BELOW?1G_1\Data :#1 Page: 1 Test engineer : Vincent
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A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5180

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #2 Date: 2016-11-20 Time: 11:07:55
80.0 dBuV¥/m

70

60

. B

40
6
5
» X WW"‘
20 WWLNQWW
10
0.0
30000 127.00 224.00 321.00 418.00 51500  612.00 709.00 806.00 1000.00 MH:z
Reading Correct Measure- _
No. Mk.  Freq.  Level Factor ment Limit  Margin

MHz dBuv dB dBuV/m dBuV/m dB Detector ~ Comment
179.380 39.31 -12.80 26.51 4350 -16.99 peak
283.170 4669 -11.78 34.91 46.00 -11.09 peak
350.100 4086 -11.21 29.65 46.00 -16.35 peak
473.290 35.47 -8.80 26.67 46.00 -19.33 peak
799.695 32.59 0.25 32.84 46.00 -13.16 peak
* 950.045 33.41 2.45 35.86 46.00 -10.14 peak

D | AW N =

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#2 Page: 1 Test engineer : Vincent
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A TUVRheinland®

SLL

BTL Inc.
do fha bast

Neutron

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Engineering Inc.

Site:

DG-CBO03

Limit; FCC Class B 3m Radiation.
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM

Note:

Polarization:

Vertical

Power: DC5V

Mode: TX_A_5200

Temperature: 25(C)
Humidity: 60 %

File :FCCP_BELOW1G_1

80.0 dBuY/m

Radiated Emission Measurement
Data #3 Date: 2016-11-20

Time: 11:09:17

70
60
50 |
40 —
...... 2
g A
30 3 5
1
20
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- o )
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1 143.975 3580 -13.43 2237 4350 -21.13 peak
2 233.215 4588 -13.50 32.38 46.00 -13.62 peak
3 298.690 36.18 -10.30 25.88 46.00 -20.12 peak
4 * 473.290 4227 -8.80 33.47 46.00 -12.53 peak
5 537.795 33.17 -5.80 27.37 46.00 -18.63 peak
6 798.240 30.17 0.18 30.35 46.00 -1565 peak
*:Maximum data x:Over limit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#3

Page: 1

Test engineer :

Vincent
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A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5200

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #4 Date: 2016-11-20 Time: 11:07:21
80.0 dBuV¥/m

70

60

. B

30

20

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector ~ Comment

1 143.975 39.54 -13.43 26.11 4350 -17.39 peak
2 176.470 39.17 -12.62 26.55 4350 -16.95 peak
3" 283.170 4740 -11.78 35.62 46.00 -10.38 peak
4 471.835 34.94 -8.75 26.19 46.00 -19.81 peak
5 799.695 31.89 0.25 32.14 46.00 -13.86 peak
6 890.875 32.06 1.83 33.99 46.00 -12.01 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#4 Page: 1 Test engineer : Vincent
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A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5240

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #5 Date: 2016-11-20 Time: 11:09:52
80.0 dBuV¥/m

70

60

50 I_
40 _I—‘

? WWWW

10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 143.975 35.17 -13.43 21.74 4350 -21.76 peak
2 233.215 4579 -13.50 32.29 46.00 -13.71 peak
3 300.145 35.89 -10.16 25.73 46.00 -20.27 peak
4 * 473.290 44.20 -8.80 3540 46.00 -10.60 peak
5 543.130 33.02 -5.25 27.77 46.00 -18.23 peak
6 749.740 32.20 -1.97 30.23 46.00 -15.77 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#5 Page: 1 Test engineer : Vincent
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A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5240

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#6 Date: 2016-11-20 Time: 11:06:48
80.0 dBuV¥/m

70

60

. B

b ity

30

20

10

0.0

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector ~ Comment

1 143.975 40.30 -13.43 26.87 4350 -16.63 peak
2 190.050 4311 -13.93 29.18 4350 -1432 peak
3 283.170 46.87 -11.78 35.09 46.00 -10.91 peak
4 394.235 36.72 -8.18 28.54 46.00 -1746 peak
5 551.375 29.00 -4.61 24.39 46.00 -21.61 peak
6 * 950.045 33.70 2.45 36.15 46.00 -9.85 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#6 Page: 1 Test engineer : Vincent
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rF
3 ' l BTL Inc.
do fha bast

Neutron

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Engineering Inc.

Site: DG-CBO03

Limit;: FCC Class B 3m Radiation
EUT: Swann Wireless HD Smart Security Camera Distance: 3m
M/N: SWWHD-INTCAM

Note:

Polarization: Vertical Temperature: 25 (C)
Power: DC5V Humidity: 60 %

Mode: TX_A_5745

File :FCCP_BELOW1G_1

80.0 dBuY/m

Radiated Emission Measurement
Data :#19 Date: 2016-11-20 Time: 11:18:03

70

60

50

5
) 3 WMWM
20 3 b
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 129.910 32.09 -12.36 19.73 4350 -23.77 peak
2 232.245 4551 -13.46 32.05 46.00 -13.95 peak
3 299.660 36.12 -10.19 2593 46.00 -20.07 peak
4 * 472.320 41.05 -8.77 32.28 46.00 -13.72 peak
5 549.435 33.03 -4.60 28.43 46.00 -17.57 peak
6 749.740 32.40 -1.97 30.43 46.00 -15.57 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#19

Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 32 of 106

A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5745

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data :#20 Date: 2016-11-20 Time: 11:02:31
80.0 dBuV¥/m

70

60

50 I_

30 . & 3 .

20

10

0.0

30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector ~ Comment

1 143.975 40.30 -13.43 26.87 4350 -16.63 peak
2 190.050 4274 -13.93 28.81 4350 -1469 peak
3" 279.775 47.00 -12.07 34.93 46.00 -11.07 peak
4 350.100 4055 -11.21 29.34 46.00 -16.66 peak
5 549.920 29.88 -4.55 25.33 46.00 -20.67 peak
6 796.300 33.11 0.09 33.20 46.00 -12.80 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#20 Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 33 of 106

A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5785

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #21 Date: 2016-11-20 Time: 11:18:39
80.0 dBuV¥/m

70
50
50
40
30
20
10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 143.975 35.09 -13.43 21.66 4350 -21.84 peak
2 232.245 4539 -13.46 31.93 46.00 -14.07 peak
3 300.145 3546 -10.16 25.30 46.00 -20.70 peak
4 * 471.835 42.80 -8.75 34.05 46.00 -11.95 peak
5 540.705 34.04 -5.51 28.53 46.00 -17.47 peak
6 800.180 31.76 0.25 32.01 46.00 -13.99 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#21 Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 34 of 106

A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5785

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #22 Date: 2016-11-20 Time: 11:01:56
80.0 dBuV¥/m

70

60

50 I_
40 _I—‘

[ [
...... .
2
30 4 =
20

10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector ~ Comment

1 143.975 39.65 -13.43 26.22 4350 -17.28 peak
2 190.050 4287 -13.93 28.94 4350 -1456 peak
3" 283.170 46.74 -11.78 34.96 46.00 -11.04 peak
4 350.100 4114 -11.21 29.93 46.00 -16.07 peak
5 549.920 30.60 -4.55 26.05 46.00 -19.95 peak
6 850.135 35.04 -1.24 33.80 46.00 -12.20 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#22 Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 35 of 106

A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5825

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #23 Date: 2016-11-20 Time: 11:19:22
80.0 dBuV¥/m

70

60

50 I_

AT

10
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 143.975 3435 -13.43 20.92 4350 -22.58 peak
2 233.215 4467 -13.50 31.17 46.00 -14.83 peak
3 299.660 35.72 -10.19 25.53 46.00 -20.47 peak
4 * 473.290 41.95 -8.80 33.15 46.00 -12.85 peak
5 539.735 33.43 -5.60 27.83 46.00 -18.17 peak
6 799.695 32.45 0.25 32.70 46.00 -13.30 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#23 Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 36 of 106

A— Neutron Engineering Inc.
3 BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
L L do Pha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03 Polarization: Horizontal Temperature: 25 (C)
Limit;: FCC Class B 3m Radiation Power: DCS5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5825

Note:

Radiated Emission Measurement
File :FCCP_BELOW1G_1 Data #24 Date: 2016-11-20 Time: 11:01:09
80.0 dBuV¥/m

70

60

50 I_
40 _I—‘

L 3 5]
30 1 % Mm X M ot
20 %M“
10
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 WHz
Reading Correct Measure- L .
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 143.975 4053 -13.43 2710 4350 -16.40 peak
2 233.215 4284 -13.50 29.34 46.00 -1666 peak
3 279.775 46.73 -12.07 34.66 46.00 -11.34 peak
4 473.290 35.46 -8.80 26.66 46.00 -19.34 peak
5 554.285 31.00 -4.75 26.25 46.00 -19.75 peak
6 * 894.755 33.52 2.23 35.75 46.00 -10.25 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_BELOW1G_1\Data :#24 Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
Products Page 37 of 106

Appendix A.9: Unwanted Emissions - Outside of the Restriced Bands, above 1 GHz
802.11a

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
3 ' | BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

do tha bast www.newbtl.com

Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m

M/N: SWWHD-INTCAM Mode: TX_A_5180

Note: Swann Wireless HD Smart Security Camera

Radiated Emission Measurement

File :FCCP_ABOVE1G Data :#1 Date: 2016-11-25 Time: 12:40:04
80.0 dBu¥Y/m
70
60
50
2
40 2
1
a0 ®
20
10
0.0
1000.000 4300.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- L .
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 * 3453.205 28.15 1.34 29.49 54.00 -2451 AVG
2 3453.245 36.96 1.34 38.30 68.30 -30.00 peak

*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#1 Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A TUVRheinland®
50062633 002

Page 38 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5180
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #2 Date: 2016-11-25 Time: 12:08:57
80.0  dBuV/m
70
50
50
40 %
2
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3453.273 38.20 1.34 39.54 68.30 -28.76 peak
2 * 3453.285 3225 1.34 33.59 54.00 -2041 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#2

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A Tl"JVRheinIand®

50062633 002
Page 39 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5200
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data ‘#3 Date: 2016-11-25 Time: 10:00:16
80.0  dBuV/m
70
50
50
40 &
1
30 ®
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3466.582 28.04 1.33 2937 54.00 -2463 AVG
2 3466.865 37.91 1.33 39.24 68.30 -29.06 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#3

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A Tl"JVRheinIand®

50062633 002
Page 40 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5200
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#4 Date: 2016-11-25 Time: 10:02:20
80.0  dBuV/m
70
50
50
1
40 b4
2
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3466.500 38.63 1.33 39.96 68.30 -28.34 peak
2 *  3466.597 32.16 1.33 33.49 54.00 -20.51 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#4

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A TUVRheinland®
50062633 002

Page 41 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5240
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #5 Date: 2016-11-25 Time: 10:06:09
80.0  dBuV/m
70
50
50
40 >1<
2
30 ®
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3493.258 37.27 1.32 38.59 68.30 -29.71 peak
2 *  3493.287 30.38 1.32 31.70 54.00 -2230 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#5

Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
50062633 002

Produkte
Products Page 42 of 106
A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5240
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data ‘#6 Date: 2016-11-25 Time: 10:04:43
80.0  dBuV/m
70
50
50
2
40 b4
1
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3493.250 33.09 1.32 34.41 54.00 -19.59 AVG
2 3493.435 38.54 1.32 39.86 68.30 -28.44 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE 1G\Data #6 Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A Tl"JVRheinIand®

50062633 002
Page 43 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5745
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #19 Date: 2016-11-25 Time: 11:38:11
80.0  dBuV/m
70
50
50
40 x
2
30 ®
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3829.975 37.23 2.39 39.62 68.30 -28.68 peak
2 * 3830.003 29.40 2.39 31.79 54.00 -2221 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#19

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A TUVRheinland®
50062633 002

Page 44 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5745
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #20 Date: 2016-11-25 Time: 11:36:03
80.0  dBuV/m
70
50
50
1
40 X
2
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3830.015 38.54 2.39 40.93 68.30 -27.37 peak
2 * 3830.025 31.63 2.39 34.02 54.00 -19.98 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#20

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A Tl"JVRheinIand®

50062633 002
Page 45 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5785
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #21 Date: 2016-11-25 Time: 11:40:36
80.0  dBuV/m
70
50
50
40 2
1
30 X
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3856.650 28.11 2.48 30.59 54.00 -23.41 AVG
2 3856.725 36.45 2.48 38.93 68.30 -29.37 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#21

Page: 1 Test engineer : Vincent




Produkte
Products

Appendix A A Tl"JVRheinIand®

50062633 002
Page 46 of 106

A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5785
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #22 Date: 2016-11-25 Time: 11:42:16
80.0  dBuV/m
70
50
50
1
40 X
2
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 3856.472 38.47 2.48 40.95 68.30 -27.35 peak
2 * 3856.690 31.84 2.48 3432 54.00 -19.68 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#22

Page: 1 Test engineer : Vincent
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50062633 002
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Produkte
Products

A TUVRheinland®

SLL

Neutron Engineering Inc.

BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
do the bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792
Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit; FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: Swann Wireless HD Smart Security Camera  Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_A_5825
Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#23 Date: 2016-11-25 Time: 11:46:21
80.0 dBu¥/m
70
60
50
1
40 X
2
X
30
20
10
0.0
1000.000 4900.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- )
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector  Comment
1 3883.227 38.73 2.57 41.30 68.30 -27.00 peak
2 * 3883.247 31.42 2.57 33.99 54.00 -20.01 AVG
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#23

Page: 1 Test engineer : Vincent




Appendix A A TUVRheinland®
Produkte 50062633 002
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Neutron Engineering Inc.

rF
3 ' l BTL Inc. No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
do tha bast Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Site: DG-CB03

Limit: FCC 15.407_3m_(Peak)

EUT: Swann Wireless HD Smart Security Camera
M/N: SWWHD-INTCAM

Polarization: Horizontal Temperature: 25 (C)
Power: DC5V Humidity: 60 %
Distance: 3m

Mode: TX_A_5825

Note:
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #24 Date: 2016-11-25 Time: 11:44:30
80.0 dBuV¥/m
70
60
50
1
x
40 2
X
a0
20
10
0.0
1000.000 43500.00 8800.00 12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz

Reading Correct Measure-

No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuVv dB dBuV/m dBuV/m dB Detector  Comment
1 3883.142 39.79 2.57 42.36 68.30 -25.94 peak

2 * 3883.300 33.41 2.57 35.98

5400 -18.02 AVG

*:Maximum data  x:Overlimit  !:over margin

File :FCCP_ABOVE1G\Data :#24

{Reference Only

Page: 1 Test engineer : Vincent
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802.11n HT20

SLL

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

BTL Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
do fha bact www.newbtl.com
Site: DG-CB03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_N20_5180
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#23 Date: 2016-11-25 Time: 10:22:55
80.0 dBuVW/m
70
60
50
40 }1<
2
30 X
20
10
0.0
1000.000 4900.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00  32200.00 40000.00 MHz
Reading Correct Measure- .
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuv dB dBuVv/m dBuVv/m dB Detector Comment
1 3453.300 37.15 1.34 38.49 68.30 -29.81 peak
2 * 3453.358 30.33 1.34 31.67 54.00 -2233 AVG
*Maximum data  x:Overlimit l:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#23

Page: 1 Test engineer : Vincent
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A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_N20_5180
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data :#24 Date: 2016-11-25 Time: 10:20:50
80.0  dBuV/m
70
50
50
2
40 X
1
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3453.290 32.42 1.34 33.76 54.00 -20.24 AVG
2 3453.485 38.86 1.34 40.20 68.30 -28.10 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#24

Page: 1 Test engineer : Vincent
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A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_N20_5200
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #25 Date: 2016-11-25 Time: 10:26:34
80.0  dBuV/m
70
50
50
40 §
1
30 b3
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3466.675 28.41 1.33 29.74 5400 -2426 AVG
2 3466.823 37.21 1.33 38.54 68.30 -29.76 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#25

Page: 1 Test engineer : Vincent
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A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Horizontal Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DC5V Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_N20_5200
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #26 Date: 2016-11-25 Time: 10:24:20
80.0  dBuV/m
70
50
50
40 %
1
X
30
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3466.625 30.58 1.33 31.91 54.00 -22.09 AVG
2 3466.815 38.37 1.33 39.70 68.30 -28.60 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE 1G\Data #26 Page: 1 Test engineer : Vincent
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A— No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China. aOF
3 ' l BTL Inc.  Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792 & ??f‘,’
{o the bast  www.newbtl.com ‘ﬁJ 4
Site: DG-CBO03 Polarization: Vertical Temperature: 25 (C)
Limit: FCC 15.407_3m_(Peak) Power: DCSV Humidity: 60 %
EUT: SEE NOTE Distance: 3m
M/N: SWWHD-INTCAM Mode: TX_N20_5240
Note: Swann Wireless HD Smart Security Camera
Radiated Emission Measurement
File :FCCP_ABOVE1G Data #27 Date: 2016-11-25 Time: 10:28:59
80.0  dBuV/m
70
50
50
40 &
1
a0 ®
20
10
0.0
1000.000 4300.00  8800.00  12700.00 16600.00 20500.00 24400.00 28300.00 32200.00 40000.00 MHz
Reading Correct Measure- ]
No. Mk.  Freq.  Level Factor ment Limit  Margin
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 * 3493.350 28.14 1.32 29.46 54.00 -2454 AVG
2 3493.443 37.30 1.32 38.62 68.30 -29.68 peak
*:Maximum data  x:Overlimit  !:over margin {Reference Only

File :FCCP_ABOVE1G\Data :#27

Page: 1 Test engineer : Vincent




